

## **Test Report**

No.AJD201411010

Date: NOV.10, 2014

Page 1 of 3

#### **BRAND MANAGEMENT GROUP**

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description: HP OPAQUE SCRIM

**Composition: PVC** 

## **Test Requested:**

Determine the flame resistance in accordance with test method 2 (Unfolded test) of NFPA 701:2010 Standard Methods of Fire Tests for Flame Propagation of Textiles and Films

Test Results: -- See attached sheet --

<u>Conclusion</u>: The tested sample "As received" meets the requirements of Test Method 2 (Unfolded test) of

NFPA 701:2010.

#### **Test Period:**

Sample Receiving Date

: NOV.10, 2014

Test Performing Date

: NOV.10, 2014 TO NOV.21, 2014

Signed for and on behalf of SGS-CSTC Co., Ltd.

Allen Zou

**Technical Supervisor** 

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/terms\_and\_conditions">httm\_and.for\_electronic format documents\_subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/terms\_e-document.htm">www.sgs.com/terms\_e-document.htm</a>. Attention is drawn to the limitation of liability in appealing to an an jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only any within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction for exercising all their parties to a transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any finanthorized alteration forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless other and the subject to its General Conditions for the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless other and the subject is a subject to its conditions.



# **Test Report**

No.AJD201411010

Date: NOV.10, 2014

Page 1 of 3

#### I. Test Conducted

This test was conducted in accordance with test method 2 (Unfolded test) of NFPA 701:2010 Standard Methods of Fire Tests for Flame Propagation of Textiles and Films.

#### II. Details of tested sample

Materials / Color	PVC / White	
Area Density	500g/m <sup>2</sup>	
Products configuration	Double layer with water resistant coating	
Size of sample *	1200mm×125mm 10pcs	

<sup>\*</sup> With the length parallel to the lengthwise direction of the material

#### III. Conditioning

Prior to testing, the sample was conditioned,

For not less than 1 hour or more than 3 hours at 105℃±3℃

#### III. Test results

Specimen No	Char length (mm)	After flame time (s)	Burning time of residues or drops (s)
1	236	0	0
2	227	0	0
3	239	0	0
4	242	0	0
5	236	0	0
6	245	0	0
7	231	0	0
8	229	0	0
9	235	0	0
10	248	0	0

**Comments**:  $[ \ \ \ \ ]$  Passes,  $[ \ \ ]$  Fails

To be continued....

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/terms\_and\_conditions">http://www.sgs.com/terms\_and\_conditions</a>. In this document is a top of the company subject to Terms and Conditions for Electronic Documents at <a href="https://www.sgs.com/terms\_e-document.htm">www.sgs.com/terms\_e-document.htm</a>. Attention is drawn to the limitation of liability in the limitation of liability is a subject to the company of this document is advised that information contained hereon reflects the Company's findings at the time of its individual of the company of the c

to Co., Lid. No.301,Yangguang Avenue, District 2, Sunlight Industrial Zone, Anji County, Zhejiang Province, China 313300 t (86-572) 5018825 f (86-572) 5018829 www.cn.sgs.com
Laboratory 中国・浙江・安吉县阳光工业园二区阳光大道301号 邮编: 313300 t (86-572) 5018825 f (86-572) 5018829 e sgs.china@sgs.com



## **Test Report**

No.AJD201411010

Date: NOV.10, 2014

Page 1 of 3

### Criteria for test method 2 (unfolded test) (Chapter 15):

- 1. When any specimen continues flaming for more than 2 seconds after the test flame is removed from contact with the specimen, the material shall be recorded as having failed the test.
- 2. When the char length of any single flat specimen exceeds 435 mm, the material shall be recorded as having failed the test.
- 3. When at any time during or after the application of the test flame any portions of residues of the material being tested break or drip from the specimen and fall to the floor of the test apparatus and continue burning for more than 2 seconds after reaching the floor of the test apparatus, the material shall be recorded as having failed the test.
- 4. In the event that only one of the 10 flat specimens does not meet the criteria, five new specimens cut in the same direction as the one that failed shall be test.
- 5. If all five the new specimens meet all of the criteria, the material shall be recorded as having pass the test.

### **Photo Appendix:**



\*\*\*End of Report\*\*\*

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/terms\_and\_conditions">httm\_and.for\_electronic format documents\_subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/terms\_e-document.htm">www.sgs.com/terms\_e-document.htm</a>. Attention is drawn to the limitation of liability in appealing to an an jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only any within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction for exercising all their parties to a transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any finanthorized alteration forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless other and the subject to its General Conditions for the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless other and the subject is a subject to its conditions.

to Co., Lid. No.301,Yangguang Avenue, District 2, Sunlight Industrial Zone, Anji County, Zhejiang Province, China 313300 t (86-572) 5018825 f (86-572) 5018829 www.cn.sgs.com
Laboratory 中国・浙江・安吉县阳光工业园二区阳光大道301号 邮编: 313300 t (86-572) 5018825 f (86-572) 5018829 e sgs.china@sgs.com